
Assembly Instruction 
Units 661-  662 - 664 inground 

 
 
 List of parts: 

1.Pole     - 1 
2. Ext. arm    - 1 
3. Backboard    - 1 
4. Goal    - 1 
5. Support tubes  - 2 
6. Steel plate   - 1 
7. U bolt   M10            - 1 
8. U bolt   M12    - 2 
9. Carriage boltM8x60  - 2 
10. Screw M10 x 70  - 4 
11. Nut M10   - 6 
12. Round washer  10  - 6 
13. Spring washer 10  - 2 
14. Nut  M12   - 4 
15. Round washer 12  - 4 
16. Spring washer 12  - 4 
17. Nut  M8   - 2 
18. Round washer 8  - 2 
19. Plastic cover 10x100 - 1 
20. Net                 - 1 

Mountage: 
1. Dig a hole with dimensions: 

450x450x800 
2. Embed the pole 2  in concrete. 

Axis of the pole  should be 
perpendicular to the ground 
Protect the pole with plastic cover  
part 19 

3. Attach the backboard part 3  and a 
goal part 4 with extension arm part 
2  (using parts 10,11,12). 

4. Mount   support tubes pos.  5 
(using parts  7, 11, 12,13,9, 17, 
18). 

5. After concrete has hardened  attach 
the extension arm part 2  to the 
pole  part  1 (using parts . 8, 
14,15,16).   

6. Set  the goal part 4  on a height of 
3050±5 mm 

 
 

Create PDF files without this message by purchasing novaPDF printer (http://www.novapdf.com)

http://www.novapdf.com
http://www.novapdf.com

